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NAN YA PLASTICS CORPORATION (CHIA-YI 2ND PLANT)

EAF TS 2 3L B - 2015

201, SECTION 2, PEI-KANG RD, TAI-BAO, CHIA-YI, TAIWAN

5.7 (No. ) : CE/2016/12845 p # (Date) : 2016/01/20 7 # (Page) : 1 of 4

MRS Y R TR &2 F23R (The following sample(s) was/were submitted and identified by/on
behalf of the applicant as) :
EH AP (Sample Submitted By) Doa LM ERGF L P &£ i (NAN YA PLASTICS CORPORATION (CHIA-YI

2ND PLANT))

& & #(Sample Description) : COATING PEARLIZED PAPER (% i A3k sk )
Jz ¢ p #p (Sample Receiving Date) . 2016/01/14
RI:EE F (Testing Period) : 2016/01/14 TO 2016/01/20

B F £ (Test Requested) DORBRESR R ®FE LR, 24 FRAMEARGE. (As specified by client, to
test PFOA, PFOS contents in the submitted sample.)

#)3E > 2 (Test Method) ¢ %% US EPA 3550C: 2007 :%. / With reference to US EPA 3550C: 2007.
B)3E % % (Test Results) : #27- T (Please refer to next pages).
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5,85 (No. ) : CE/2016/12845 p # (Date) : 2016/01/20

P2 % (Test Results)

#l5EF0 = (PART NAME) No. 1 ;v ¢ A (WHITE PAPER)

T #c (Page) : 2 of 4

, < E 15 B
PIAIE P -3 PR E
N . ¥ #LE (Result)
(Test Items) (Unit) (Method) (MDL) —
> & 3%mpe / Perfluorooctane mg/kg |4+ US EPA 3550C: 2007 %, ri%4p 10 n.d
sulfonates (PFOS-Acid, Metal R 17/ 5 ¥ &t R, / With reference
Salt, Amide) to US EPA 3550C: 2007. Analysis was
performed by LC/MS.
>4 ¥ p& / PFOA (CAS No.: 335- mg/kg | %% US EPA 3550C: 2007 2, rik4p 10 n. d.
67-1) R 17/ 5 ¥ &t R, / With reference
to US EPA 3550C: 2007. Analysis was
performed by LC/MS.

# 3z (Note) :
1. mg/kg = ppm; 0.1wt% = 1000ppm
2. n.d. = Not Detected (K4 1)
3. MDL = Method Detection Limit (= ;* ¥ pl4&*LiE)

PFOS %% 3 i (Reference Information) : #* A {3 #7344 POPs - (EU) 757/2010

PFOSIE & tete FF e | @ 7 (F42380. 001%(10ppm) » 22 & &5~ = st F 30 ¢ 2 942380, 1%(1000ppm) > 2 5 5
%Rk HAL Y 2 B4z lug/m” - (Outlawing PFOS as substances or preparations in concentrations above 0. OOIA

(10ppm), in semi-finished products or articles or parts at a level above 0.1%(1000ppm),

other coated materials above lug/m?.)
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/ Sample pretreatment

v

REAFPFEER
Sample extraction by Ultrasonic extraction
(%% = ;# Reference method: US EPA 3550C)

v

Fr Ak |

Concentrate/Dilute Extracted solution

v

FUR AR R AT R R A AT E B
Analysis was performed by LC/MS

v

¥y [ Data
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pel 2 & 3 %= a4 ¥7n42 8 / PFOA/PFOS analytical flow chart

i3
B : &8 # [ Name of the person who made measurement: Roman Wong
# 4 1 3 fx# [ Name of the person in charge of measurement: Troy Chang
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ErE L A SN P
NAN YA PLASTICS CORPORATION (CHIA-YI 2ND PLANT)

5.85 (No. ) : CE/2016/12845 p #p (Date)

2016/01/20

T # (Page) : 4 of 4

EEBSIRD 3 3T AR RK20150

SECTION 2, PEI-KANG RD, TAI-BAO, CHIA-YI, TAIWAN

¥ REYP A REHRT O REAFERERPIZ &/, X
(The tested sample / part is marked by an arrow if it’s shown on the photo.)

¥k 4f £ & & (End of Report) **
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